REPORT FOR
POLLUTION

THE AIRAN PARADISE

Address:

Situated at KHASRA NO 3, MAUJA ALLEHPUR, TEH. &
DISTT.- MATHURA

DASS RASAYNIK SERVICES
441 SECTOR 16, SIKANDRA AVAS YOJNA SIKANDRA

AGRA — 282007 PH. NO. - 8218595706
03/07/2023




INDEX

'S,
No

Content

| Page

no.

Details of project configuration with the description of Plant /
Equipment / Facility along with process flow diagram of the
proposed project/industry with identified sources of air pollution
due to various project activities.

1-4

Details of anticipated parameters of air pollution (like PM,,, PM, s,
SO2, NO2, Co, HC, VOCs, NH3, H2S etc.) due to each activity of
the project with emission rate in appropriate units (say kg/hr or
[...]
impact on the socio-economic conditions of the area.

During Construction - 100 approx. employments per day
During operation phase - 400 employments
BENEFITS TO WOMEN:

The proposed facility would generate jobs for the local women laborers during
construction as well as during the operation phase. This will considerably reduce their
travel time and therefore enable them to attend to their children and also other
household chores.

WIDER ECONOMIC GROW'1H:

This project will increase the economic activities around the area, creating avenues for
direct/ did meet employment in the post project period. There would be a wider
economic impact in terms of generating opportunities for secondary occupation such
as new markets, and other shops.

ADDITIONAL REVENUES FOR DISTRICT GOVERNMENT:

The development of land for any purpose creates both an immediate demand for
services ,end a !low Hof revenues to the community from a variety of sources e.g.
property tax, licenses and permits fee etc.



List of Annexure

Annexture |

TayoutPlan

| Details of STP Annexture 1
|l Details of SWM Annexture I1I
Details of RWH Pits Annexture [V
Annexture V

Air Modeling




ANNEXTURE -1



PRODUCED BY AN AUTODESK EDUCATIONAL FRODUCT

EEEC I SZECED ESY AR OSSOV IS EEILICEA X SOYINAL, -U!ﬂcn&-ﬂ\h
~ sLny OIS WMNET BE W AIHSL SAVES KN IIBOLLIINOS
a | e BV AV RIDY PERILWA | T AXELETIACY H.)..,.Cl |
SRR IR ’ — N T
PTTACE B ChSVELM YAV SIS sVt noo A s = B S WIS IV T v . B NV N
CELTE LA SRIIANBS Odd SV Rd LR WMV MMV BIE . OGN PIION o LD
T3TELAE AFITERER T L. PIITCI MG

LBLOALTHIONY

ATXCTANTCE

LAS

AVOR

S1'ES |

EXMNENECIEAN IO

= SN S—. 4 —

IR O

13000k TYNOLLYOR3 HS300LNV KY A8 C30N00Y




PRODUCED BY AN AUTODESK EDUCATIONAL PRODUCT

PRODUCED 1Y AN AU IUUESK EUUCA1IONAL PRODUCT _

AR S —

I
J

Es

BASEMFNTHALL
2362560

ur |
Ll

. a |
3451k

|
i

m—
BASEMENT FLOOR PLAN

26.06

r—

OTLIADS ML AN
SKAMAMOL MU UERLTER 2
BTN

waurli
SN S AR T

T
R

= L

Ty
ATERCRGIRAT LT

S AVELY

e

TOTTU0BE TVNOUY N N300I RY 18 T30r008d

LOMCAORcd " VPWNCHALYWDNOGSE MEFAQOLNY MY AS DN



PRODUCED BY AN AUTODESK EDUCATIONAL PRODIICT

BANQUET HALL
D26

KOy
44

——
A

e H TAETER ¥

YAHRIFR I ,;' 3 Mhlf,

26.06

1

== HALL

10321276

\l 1867
i
i
|

Ii
RECEPTIONLOBBY r }
108007 i

26.06

GROUND FLOOR PLAN

L2000k TYROLLYONGE ¥S300LAY NY A8 G30NT0Md

e ————m——
—

R, LA D ARAS HRAXST

| DATANLVACA AL 1i8 2

| DT HATERA :

ROV

PRI NN

e

AR

- el |

T

T

AT SICRNT )
AR SETTR

e

1 RORCIOPEA TNOH I WIROCITE METICIO LAY MY AST CITIDMCI ot



PRODUCED BY AN AUTODESK EDUCATIONAL PRODUCT

FRODUCED 8Y AN AUTCDESK EDUCATIONAL PRODUCT

d 1
‘ 27.81 —1
e |
1 ﬁ i
| L |
E 2| T |
RESTAURANT L1 PLRPOSE L
167914 330
KICHEN
80818 |
- |
r __1 A —
108BY oL
Budu 5183
o} 0
Q il o.
¢ s 9
N A ' 59 N
LR i
B 74 i —
N i
:Z-::\\ \J | 18 Aé
| N [—*
f?yw - ur |
R DOUBLE HERGH W
™ o !1
= | lIALL
i »—---z a“ 10351276
3 == ¢] [
T — 4
v = —
3 I '
I I——
m@wm Tote AN 1SR
ST | | KMASEA MI3 AL A REARTBL R
o | DT AR
I H BNANREL.
i H ‘ | | TR AR T L
1Rl | e
II MITROGRHY

FIRST FLOOR PLAN

L3000 TYNLLY2NQ3 XSIQOLNY NY A8 020NCCYd

WO AR T
- ) R

st

B IDOCECITe TIWNCOS I ODNCETS MR ION0 MY ASS CQITESDDMNOICOM AR



FPRODUCED BY AN AUTODESK EDUCATIONAL PRODUICT

PROUCED BY AN AUTODESK EDUUA TIONAL PRODUCT

- Y
I i
o
| NN | RO | RN | RO
a - i IMGH G Xiisk 3 ok
| I o—
] o mal | o
| e o ot | oar | st | owr ‘
x 198 | 1Mo 1506 || 108 1800 | 1920
: 1 J ] [
? | A a ?
._-_«JMF._L?.;_.T_AX_JH ’
% I PASCACE 143 WIDE PASSAGE j
TCEN [ 83 WIDE PASSACE 183 WIDE PASSAGE ;
37 !
— o — ROOMT l
mt )
1ORRY Hald S l
8 | 56860 V‘ g
0 Ly 0
o Smr o N
¥ il Y
| ['—' .
' wol| | F
otk |
r—— |
, 15 WIDE PASSAGE '
BAR & DISC) i |
i -
R I AT R
‘—& hj‘
| d me | |
i A ]I ks 92l |
ol
—td l 3
= 1
i
ROWI ¢ RN | R |
s 4t J4 ’%w&itgmwx- T
| | RN
i o HTUE LR
{ T
g i Pmmr..u
= ‘ﬁ"ﬁ—at;.,ﬁ;ﬁ;ﬁ*_ o & ?|
Ll ' = —
SECOND FLOOR PLAN By

TINC0EE TYNOLIYNOZ ¥S300IAY Y RS T3ON00%E

2 DI WAA TN § OWIANCIE METICHDI S MY MY ASS OSSP Rch



PRODUCED S5Y AN AUTODESIK EQMUSCATIONAL PRODUCT

. PRODUCED BY AN AUTODESK EOUCAIIONAL PRURIC!

1 ,
i i |
I3 N ! |
] ROOM ROOM: ROOM-1 ROOMd R0 ROOM4
e | ek | % | s | snes | e
L | |
s e | e | T e |y
s 15al9 | 1o i) | 1924 g | %0 5
I| !
1L —‘W\f‘* s B el R
, i
183 WIDK PASSAGE L83 WIDE PASSaGE i
|
i i
= " e— ROOM-?
ROOM3 w || mm bYAers
TS & g 1N
\o i g 1 0
9 § ff Q
0 ¢ ; / {\0
N [ 2 g I Roous N
. g o || WE :
ROOM-12 =Y - — 704
W 4 g h
_1' n
.
| 150 WUk PASSAGE
|
| Lo
' T
1928
A .
(FFICE & SERVICEBIOCK =
1188 %
=t
1 OROOME | RoMd | RoOwS
Sy LTI O
| ——— - g:j
: I -
THIRD FLOOR PLAN

LIN00N NOH ORI M0 Y B GRG0 —

1 ST

sy

TOTEL JRELONG “THE atav PRI
| NS 03 N ALSIATILE

| 0wty

RELIORRT
i IR D

TGN TR

e TR

AT CIM el “FONNCILL W RIS SWESCODINY MY AR CISSTB N IC ot



PRODUCED BY AN AUTODESK EDUCATIONAL PRODIICT

J

- 26.06

FOURTH FLOOR PLAN

L3AG0¥4 HRGILYINTZ UEIAOLAY Y A8 030N008G

I [ I i
— 7 I ;
E“ﬁiﬁ 1l R0k ROOM:2 ROOM:3 ROOM4 ROOM-S ROOMS
—I- 'l: Mok g 370% 3% 1% 1M0% WMo%
LA
T ij ) | |
) T | T0a s mnj
108 133 1926 | 1om8
KL il
- i !
] 1——L‘ [ e J_'"L'! e S
183 WIDE PASSAGE 183 WIDE PASSAGE L5 WITE PASSAGE
ROOMI  mmre—my & e ROOW
ROOMH 2 st T4
BERURY - - L
144174 2 % {_}
g ()| -
v > | =
] !
o] % _u
y 5 _
4 I I B
$ 4 i
ROOM1S ¢ [ .
Ly | - -
' a3 | et ;
1503 ~ !
JI (| i .
| ]! | [:
y F e 52 DR MASSACH i
LIS WIDE PASSAGE e —
) |
=TT
] A || R TORET
i 2R || e 1
. #
Tousr || et TouEr :
ROWH | ROND | w2 [ 520*4"9“ RIORI0 - ROOw
10 ;ympxw S U-_w;xnl -ﬂ“ | 14348 34,)1(49‘ ,\.4.\.‘4.9!

L.

AT AN T AR BARADKSEY
THATA SO UMAGA LRE Tt 5
T TR

RTRE M RATCT

Ve

A A

- | e

A DTIEICHVAcS TN L WM ICIES ME[DCAI IO MY AF CISEDINCICIM oS



ANNEXTURE -11



Design Consideration/Process detail of Sewage Treatment
Plant (MBBR BASED)

Sewage Treatment Plant for Sewage generated from the project will be heated in
centralized sewage treatment plant of 40 KLD capacity.

DESIGN BASIS

The Compact Sewage Treatment. Plant is designed to treat wastewater generated at
the proposed site The treatment plant is designed on basic data as indicated below.

Location of Proposed Compact Sewage Treatment Plant

The proposed sewage treatment plant will be constructed within the complex. The
effluent generated from Guest room toilets, Public area toilet etc. and Kitchen waste to
connect Sewer line through Grease t'ap will be collected in equalization tank after
screen chamber and grease trap from where it will be taken to compact sewage
treatment plant.

Anticipated effluent parameters before treatment:
pH-7.5-8.5

'BODS — 250-400 mg/1

 COD - 600 — 800 mg/I

S.Solid — 200 — 450 mg/1
Oil & Grease -50mg/I

[ Sewage discharge standard after teritary treatment:
: pH-6.0-8.5

| BODS — less than 10mg/I

| COD - less than 50mg/1

' S.Solid — less than 10mg/l

| Oil & Grease less than 1mg/I




Treatment Processes

Wastewater through the treatment system in the Compact Sewage Treatment
Plant flows from a previous tank to next tank according to gravitation. The
following steps to be considered as part of complete Sewage Treatment Plant.

Separation Process: Removal of debris/floating impurities.

The sewage entering the STP location is received in the grit chamber where bar
screens are provided to separate the debris/floating impurities. All these impurities
shall be removed manually from bar screens.

(1)  Biochemical Oxidation Process: Removal of Pollutants (Aerobic Purification)

The waste from the bar screen chamber travels to the receiving sewage sump for
equalizations and thereafter 'transfer to STP Module first chamber called as
MBBRreactor where the waste is treated by diffused aeration process for oxidation of
organic matter. Air is introduced through blower into the tank to provide sufficient
amount of oxygen to wastewater. Presence of air & organic matter invigorates the
activity of aerobic bacteria to purify the wastewater. The aeration tank is designed on
fluidized aerobic growth contact diffused aeration process. Under suspended
MBBRmedia, the growth of microbes' increases surface area and reduce the tente s
size.

(2)  Separation of Biological Sludge Process: Solid-liquid Separation (Biomass
Separation)

The treated wastewater is further passed to the settling tank, where the treated water
separates from the biomass, which settles at the bottom of the tank. The settling tank
is designed as tube settler, where PVC tube dek profiles are placed in the inclined
(/955°which separate solids/biomass from treated water.



(3) Filtration:

Clarified water is then pumped through the Pressure Sand Filter then to Activated
Carbon Filter to remove the traces of suspended solids, organics, color and odor
present in the treated sewage and it is disinfected using hypo solution.

(4)  Ultra filtration (UF) Treatment :The treated water from Treated Water Tank is
pumped to UF. It removes the fouling materials like particulate matter,
suspended solids, bacteria and viruses, colloidal materials (non-reactive
silica, iron, aluminium, silt etc.,), high molecular weight organic
compounds. Ultra filtration is to treat filtered water at a recovery of 90-
95%, This is collected in Treated Water Tank -B which is used for
flushing.

The treated water after basic treatment and before UF shall be used for
landscape and irrigation.

(5) Sludge Transportation Process: Volume reduction of Excess Sludge
(Sludge thickening)

The excess sludge generated in the settling tank (Step 3) is taken to sludge
thickener where it will be mixed with air and chemicals like polyelectrolyte to
thick the solids.

During the actual operation, sludge generated through treatment processes is
transferred to sludge thickener and from sludge thickener, excess sludge
removed and disposed off through sludge dewatering system. Usinghigh-
pressure pumps and filter press/ centrifuge system. The dried sludge will be
utilized as manure in the horticulture land for plantation etc.

Reuse of the Treated Wastewater

The treated wastewater from filtration plant can be utilized for
gardening/flushing use.



Sludge Removal of Compact Sewage Treatment Plant

The treatment effectiveness of Compact Sewage Treatment Plant is closely
related with sludge accumulation conditions. When sludge is transported only
between unit equipment of a Compact Sewage Treatment Plant, the amount of
sludge will surpass the sludge storage capacity of the Compact Sewage
Treatment Plant; thus, impairing the treatment functions. This will cause the
sludge to carry over will effluent, which 'must be avoided at all cost. In order to
prevent this situation,- sludge that has accumulated in the Compact Sewage
Treatment Plant must be removed to a sludge t'eatment facility, etc.

Equipment test
Mein unit of the package

The Compact Sewage Treatment Plant is fabricated in RCC/MS with fiber
lining having various chambers. The

Process involved bio-chemical treatment process and filtration process. The
system work under pressure flow from underground sewage sump and thereafter
gravitation flow in the various chambers.

The Plant consists of

e Bar Screen Chamber

Oil &. Grease Trap

e Equalization Task

Aeration (MBBR) Reactor

Inclined Tube Settler Oiler ice Contact Tank For Disinfection
e Pressure sand filter

[

Activated carbon filter
Treated Water Tank
Ultra filtration system'
Sludge holding tank
Filter press/Centrifuge

Note:- The cost of STP
Capacity of STP 70 KLD (MBBR)

Total cost Rs. 40 Lac.



SYSTEM FLOW OF COMPACT SEWAGE TREATMENT PLANT (MBBR TECH)

l Influent /Sewage

Grit / Screen chamber

1. Removal of Debris /

impurities l
‘ Equalizations Tank P —
i
@: :_t_ .
__El] Pumping Sludge re-circulation
l To aclametize Biomass
|

| Aeration (MBBR) Reactor | “"“"’('J;:' 'K,l" Sludge re-circulation /

l E‘_—b Transfer Pump

2. Removal of Pollutants
Biochemical Oxidation
Aerobic Purification

ir
Air Blower Inclined Tube Settler
ST l ____{.]‘,.,_ Polyelectrolyte Dosing Pump
3. Inactivation of Pathogenic
Microorganisms Disinfection 1 -+
Chilurine Sterilisation Chlorine Contact Tank ‘
—1*= siudge Holding Tank

/v For Disinfection -
1 :if“\ Solid-liquid Separation /

Separation of Biological

Screw Pump 4 )
Sludge Biomass separation

i |

hd -~
.__g.]/ -~
I
——

- ‘ Treated water Tank

E} Pumping Nﬂm—D Filter Press/Centrifuge

Dual Media/ACF FILTER soB SDB SDB
[ '
Flushing Water Storage Sludge Drying Beds
Tank , Dried sludge to
l disposal as manure
Y

Flushing Dcanted water to

uv. * Water Screen chamber
Usage

AP POC g
irrigation System
Treated Effluent Discharge to Horticulture / i




ANNEXTURE -III



SOLID WASTE MANAGEMENT



1. ORGNIC WASTE TREATMENT (CONVERTER):

General: Every activity of process produces some waste that ore thrown out.
Such waste can be recycled. People consume food & waste matter arising from
the preparation & consumption produces waste that could be used to produce
composting materials. Waste Management is required to be done on daily
basses as the amount of waste we generate on daily basses in mammoth in term
of tons. I fence organic waste treatment has been Proposed for this project.
Organic waste treatment process as follows.

Capacity of Organic waste converter shall be 180Kg / Day of Segregated waste
as per Annexure- A

COLLECTION OF WASTE AND APPLICATION SANITREAT:

SANITREAT is a free-flowing light brown powder used as an odor control
agent in the sanitization of the organic waste. The material should be sprayed

dry over the waste through a powder sprayer. One Kg of Sani treat is enough for
treating 1000 kg of organic waste.

Note: Application of Sani treat can be eliminated if waste does not have
foul odour.

SEGREGATION OF WASTE INTO ORGANIC AND IN ORGANIC

Segregation is the most important process in this process. The garbage shall be
collected and sorted into Kitchen waste, bottles, metals, papers and plastics.
Organic waste shall be used for making compost. Segregation shall be done to
avoid any metal, glass or plastic materials will get mixed organic waste and put
into Organic Waste Converter (OWC) which shall damage the blades nr effect
the smooth functioning of OWC machine.



FEEDING OF ORGANIC WASTE INTO ORGANIC WASTE CONVERTER
MACHINE

It homogenizes organic waste with appropriate Bio culture and organic media.

The output from OWC machine is a Raw Compost having uniform coloured and
soil structured coarse powder, free of bad odour. The leachate shall be
controlled during homogenization process-in OWC machine. The treated waste
should out attract flies, mosquitoes, rats, animals and birds.




USE OF SAWDUST AND BIOCULUM:

Sawdust absorbs the moisture of the organic waste and Bioculum enhances the
decomposition of organic waste. Depending upon the moisture content in the
Organic; waste Sawdust is used proportionately.

Use of Sawdust and Bioculum

COLLECTION OF RAW COMPOST BY CONVEYOR BELT AFTER
PROCESSING BY OWO

Use of conveyor belt makes it easy and fast to collect the raw compost

processed by Organic Convertor Machine.

STORING THE RAW COMPOST IN CURING SYSTEM FOR 10 DAYS

Raw compost stored in Curing system gets matured and form compost in 10
days process. Compost shall meet the following parameters

Compost pH 6.5 to 7.5
Organic matter 40 t0 50%
Pathogens: Should not be observed C: N 15:1

Total Bacterial Count 3x 10’



ANNEXURE - A )
Area SOLID WASTE GENERATION AS PER
NBC - 2016
S. Description Area Occupancy/Nos | Solid Waste Total
NO SQM of Persons Generated Solid
KG/Person waste
per Day | Generated
B in Kg/Day
1 | BASEMENT |
HALL 700.416 700 0.3 210
TOTAL 700.416 700 210
2 | GROUND FLOOR
Banquet Hall 288.49 289 0.3 86.70 |
SDEX 138.06 40 0.1 4
KITCHEN 40.22 12 0.4 4.8
HALL 134.23 135 0.3 40.50
TOTAL 601 476 136
2 | FIRST FLOOR
RESTURANT 97.52 | 68 0.3 20.40
LOBBY 50.99 15 0.1 1.5
HALL 134.23 135 0.3 39.60
MULTI PURPOSE HALL 92.58 93 0.3 27.90
KITCHEN 49.10 15 0.4 6
TOTAL 424.42 326 95.40
3 | SECOND FLOOR
BAR/PUB 213.93 117 0.4 46.80 |
! KITCHEN 44.039 13 0.4 5.20 J
LOBBY 31.63 10 0.1 1 ‘
i TOTAL 289.59 140 53




SECOND,THIRD & |
4 FOURTH FLOOR

Guest Rooms (40 Nos. at 600
each Floor @1.75 persons 1050
each)

0.3

315

TOTAL 600 1050